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Contact information for technical questions and general inquiries. · Primary contact : Joung Wook Lee (822) 3451 7114 jwlee@kotiti.re.kr 

 · Back-up : Jin Chun Kim (822) 3451 7102 Jc_kim@kotiti.re.kr 

 

 
 
 
 
 

KOTITI NO. : 0911-108680   

APPLICANT : CHONBANG   OVERALL RATING 

DATE IN : September 18, 2009   

DATE OUT : September 25, 2009  PASS  V  

    FAIL    
        

  
  

Sample Description FOUR (4) CONES OF YARN 

Item P 120 D/2 5000M 

Buyer N/S 

Style Number N/S 

P.O. Number N/S 

Color(s) Submitted (A) P011, (B) P129, (C) P7370, (D) P7397 

Submitted Fiber Composition N/S 

Submitted Care Instruction N/S 

  

Test Result  For further details, please refer to the following page(s). 

 

CPSIA (H.R.4040) 

Test Property Result Comment 

-Lead in Substrates (CPSIA section. 101) PASS  

* N/R : Not Requested, N/A : Not Applicable, N/S : Not Submitted 
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TEST CONDUCTED TEST RESULT(S) TEST METHOD 

 

Lead Content (EPA 3051A-2007), mg/kg 300 

Total Lead (Pb)         

- Thread (Yellow)    ND     

- Thread (Peach)     ND     

- Thread (Green)     ND     

- Thread (DK.Green)     ND     

< ND(Not Detected) : Less than 10mg/kg > 

 

*Note : mg/kg(milligram per kilogram) = ppm (parts per million) 
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